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Spare Parts Catalogue

This product is manufactured to comply with the Medical Device Directive 93/42/EEC.

Use of lllustrations & Text:

The illustrations and accompanying text set out in this document are the
property of Sunrise Medical Limited and must not be copied or used for
manufacturing, tendering or any other purpose without written consent from
Sunrise Medical.

Ordering:

Item numbers shown as N/A are for reference purposes only and should not
be used when ordering replacement parts. Always quote the correct serial
number and part number.

Quality Management Systems:

Sunrise Medical Limited is accredited to 1ISO 9001: 2000, which is the
internationally recognised standard for quality management systems, as well
as ISO 13485: 2003, which specially governs Medical Devices. These
approvals ensure that we provide quality in all areas of our business from
development through to final delivery.

Parts Disclaimer:

It is potentially hazardous to fit or use any parts other than genuine Sunrise
Medical parts. The company disclaims all liability for the consequences of
such use, which in addition voids the product warranty.

This product is for the carriage of one person and must not under any
circumstances be used for any other purpose.

Queries:

Should you have any queries then please contact Sunrise Medical Ltd on

Tel: +44(0)1384 44 66 66
Fax: +44 (0)1384 44 66 44
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Shark RS - Performance Frontwheel

Shark RS - Performance Frontwheel

Pos Item number Description Comment
11,12 47207131 DT-SWISS 559 Performance Front Wheel

1.1-1.5 47207141 DT-SWISS 559 Performance Front Wheel (Clincher) cpl.

1.3 000857131 25in tyre, Schwalbe one

14 000283108 26in inner tube, 559/ 571

15 000283165-ET 24in Rim strip (17mm) 10Pcs./Pack
1.6 47207251 Cassette 10- speed, 11-36 teeth




Carbon Frontwheel

Carbon Frontwheel

14
1.3

Pos
1.1-1.4

13,14
13
1.4
1.6

Item number
47207121

47207184- ET
47207184
47207185-ET
47207251
47207186

Description

Comment

DT-SWISS 571 RS Front Carbon Wheel (full carbon tubular rim incl.

Tubular tire and brake shoes)

Tubular tire 23- 571 DURANO with valve extension and tire adhesive

Tubular tire 23- 571 DURANO
Valve extension
Cassette 10- speed, 11- 36 teeth

Tire adhesive




Shark RT - Standard Frontwheel

Shark RT - Standard Frontwheel

1.1-1.2 47207116 5

Pos Item number Description

59 Standard Front wheel, inc. Wheel spanner

1.1-1.5 47207126 559 Std. Front wheel w. tyre, inner tube, rim tape
1.2 000233006 Wheel spanner

1.3 000283043 26"x 1.10 “tyre Durano (559)

14 000283108 26" inner tube, 18/25-559/ 571

15 000283165-ET Rim strip (17mm)

2.1 000228061 Cassette 9-speed, 11-34 teeth

Comment

10ps./pack




Shark RS - Performance Rearwheel

Shark RS - Performance Rearwheel

Item number
47207133
47207143

47207153-001

47207153-002

47207153-003

47207153-004

000283165-ET
000283108
000857130
47207162
47207161
47207163
000220299

Description Comment
DT-SWISS 559 Performance Rear Wheel
DT-SWISS 559 Performance rear wheel with clinher tire

DT-SWISS 559 Performance rear wheel with clinher tire and treaded
axle cpl.

DT-SWISS 559 Performance rear wheel with clinher tire quick
release axle cpl.

DT-SWISS 559 Performance rear wheel without tyre, with treaded
axle cpl.

DT-SWISS 559 Performance rear wheel without tyre, with quick
release axle cpl.

24in Rim strip (17mm) 10ps./pack
26in inner tube, 559/ 571

25in tyre, Schwalbe one

Spacer

Threaded axle

Cap for threaded axle

Quick release axle, 99 mm




Carbon Rearwheel

Carbon Rearwheel

Pos Item number Description Comment
DT-SWISS 571 RS Rear Carbon Wheels (full carbon tubular rim incl.

11-1.6 47207123 Tubular tires and brake shoes) and threaded axle cpl.

1.2,1.3 47207184-ET Tubular tire 23- 571 DURANO with valve extension

1.2 47207184 Tubular tire 23- 571 DURANO

1.3 47207185-ET Valve extension

1.4 47207162 Spacer

15 47207161 Threaded axle




Carbon Rearwheel

Pos
1.6

Item number
47207163
47207186

Description
Cap for threaded axle

Tire adhesive

Comment




Shark RT - Standard Rearwheel

Shark RT - Standard Rearwheel

Pos Iltem number
1.1 47207107
1.1-1.4 47207117
1.1-1.5 47207127

1.2 000283043
1.3 000283108
1.4 000283165-ET
15 000220299

Description
559 Standard Rear wheel

559 Std. Rear wheel w. tyre, inner tube, rim tape

559 Std rear wheel with clinher tire quick release axle cpl.

26"x 1.10 "tyre Durano (559)
26" inner tube, 18/25-559/ 571
Rim strip (17mm)

Quick release axle, 99 mm

Comment

10pcs./pack
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Axletube

Axletube

N\
Pos Iltem number Description Comment
1.1 47207044-000 Carbon axletube with axle sleeve for threaded axle cpl.
1.1 47207040-030 Aluminium axletube, black with axle sleeve for threaded axle cpl.
1.1 47207040-040 Aluminium axletube, orange with axle sleeve for threaded axle cpl.
11 47207040-050 ,CAFI)LIJminium axletube, powdercoated with axle sleeve for threaded axle
1.1 47207040-006 Aluminium axletube, black with axle sleeve for quick release axle cpl.
11 47207040-010 é\‘l)llJminium axletube, orange with axle sleeve for quick release axle
Aluminium axletube, powder coated with axle sleeve for quick
11 47207040-020 release axle cpl.
1.2 47207019-001 Spacer for aluminium axle tube
1.2 47207019-002 Spacer for carbon axle tube
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Shark RT - Brakes

Shark RT - Brakes

Pos Item number

11,1.3
SiuTC 47206130-ET

12,13 47206131

41 000762005
4.2 000228076-ET
43 470813001

Description

Standard brake TOUR

Parking brake cpl.

Brake lever TOUR
Brake cable

Brake cable housing

Comment

1 pc/pack
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Shark RT - Brakes

Pos
4.4
4.5
14
1.3

Item number
000228085-ET
000228079-ET
058903-ET
000133030-ET

Description

Brake cable housing cap

Cable cap

Nut, Nylock, black DIN 985
Serrated lock washer DIN 6798

Comment

10 pcs/pack
10 pcs/pack
25 pcs./pack
10 pcs./pack
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Shark RS - Brakes

Shark RS - Brakes

45 —

B

o

44 —

Pos Item number

11,12
Ty C A47206129-ET

12 000133030-ET
13 058903-ET
2.1 47206130

Description
Performance brake RACE

Serrated lock washer DIN 6798
Nut, Nylock, black DIN 985
Standard brake TOUR

Comment

10 pcs./pack
25 pcs./pack
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Shark RS - Brakes

Pos

21,12
-13

4.1
4.2
4.3
4.4
4.5

Item number

47206131

000862002
000228076-ET
470813001
000228085-ET
000228079-ET

Description
Parking brake cpl.

Brake lever RACE
Brake cable

Brake cable housing
Brake cable housing cap

Cable cap

Comment

10 pcs./pack
10 pcs./pack
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Shark RS - Reverse brake for fixed fork

Shark RS - Reverse brake for fixed fork

Pos
1.1-25
11

1.2
2.1-25
2.2

2.3

24

2.5

Item number
47206100-001
47206150-002
47206150-001
47206150-003
471858009
000228076-ET
000228079-ET
000228082-ET

Description

Reverse brake for fixed fork cpl.
Reverse brake right side cpl.
Reverse brake left side cpl.

Brake cable stop for fixed fork cpl.
Brake cable housing

Brake cable

Cable cap

Cable housing cap

Comment

1 pc/pack
1 pc/pack
10 pcs/pack
10 pcs/pack
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Reverse brake for height adjustable fork

Reverse brake for height adjustable fork

Pos Iltem number Description Comment
1.1-2.5 47206100-002 Reverse brake for height adjustable fork cpl.

11 47206150-002 Reverse brake right side cpl.

1.2 47206150-001 Reverse brake left side cpl.

2.1-25 47206151 Brake cable stop for height adjustable fork cpl.

2.2 000228076-ET Brake cable 1pc./pack
2.3 471858009 Brake cable housing 1pc./pack
2.4 000228082-ET Cable housing cap 10pcs./pack
25 000228079-ET Cable cap 10pcs./pack
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Footrest adjustable

Footrest adjustable

Pos

wn
ee

BowhE W
P Wk wopP
wnN
R

22-25
2.2
2.3
2.4

Item number

47205010-000

- 47205015-000

47205001-000
47205005-001-ET
47205005-002-ET
066901-008-ET
058903-ET
000282038-ET

Description

Footrest length adjustable for long legs cpl.

Footrest length adjustable for short legs cpl.

Footrest tube

Footrest adjustable right cpl.

Footrest adjustable left cpl.

Socket head cap screw M6X12 DIN 912
Nut Nylock M6 DIN 985

Louvered cap 20mm

Comment

orange/ black

orange/ black

orange/ black
orange/ black
orange/ black
25 pcs./pack
25 pcs./pack
25 pcs./pack
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Footrest adjustable

Pos
3.1+3.3
4.1

4.2

Item number
47205021-ET
058900-003-ET
011825-ET

Description Comment
Footrest velcro loop 2 pack
Socket head cap screw M6x 16 DIN 912 25 pcs./pack
Set srew M6x 8 DIN 914 25 pcs./pack
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Performance Footrest

Performance Footrest

Pos Iltem number Description Comment
%:%:21_'32’ 47205016-000 Performance Footrest cpl.

11 47205009-000 Performance Footrest

1.2 000282038-ET Louvered cap 20mm 25 pcs./pack
2.1-2.3 47205021-ET Footrest velcro loop cpl. 2 sets

3.1 058900-003-ET Socket head cap screw M6x 16 DIN 912 25 pcs./pack
3.2 011825-ET Set srew M6x 8 DIN 914 25 pcs./pack
3.3 058903-ET Nut Nylock M6 DIN 985 25 pcs./pack
4.1-4.2 066140-005 Leg velcro loop cpl.

4.1 -

fl.é,75.l 47207033-000 Knee pad and leg velcro loop cpl. Pair
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Fork - fixed crank housing

Fork - fixed crank housing

Pos Iltem number Description Comment
1.1-1.9 47207001-000-ET Fork fixed welded cpl.

1.2-1.4 47207008-ET Fork clamps cpl.

1.3 058900-004-ET Socket head cap screw M6x 20 DIN 912 25 pcs./pack
15 47207016 Bearing sleeve
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Fork - fixed crank housing

Pos Item number
1.6 011825-ET

1.7 058900-003
1.8 058903-ET

1.9 000105101-ET
2.1-2.4 000282111-ET
2.2 000105044-ET
2.3 011648-ET
2.4 000100919-ET
3.1-3.2 47207014-ET
3.2 000228300
4.1 471812090
4.2 000104129-ET
5.1-5.4 47207441

5.2 000144051
5.3 000104129
5.4 000130158

Description

Set screw M6x8- DIN 914
Socket head cap screw M6x 16 DIN 912
Nut Nylock M6 DIN 985
Set screw M4x5- DIN 914
Damper cpl.

Set screw M8x 20 DIN914
Washer A8,3- DIN 125

Hex. screw M8x16- DIN 933
Steering axle cpl.

Headset

Chain guard carbon

BHCS, M5x 6 1ISO7380

Leg protection cpl.

Drive rivet 5mm

BHCS, M5x 12 ISO 7380
Washer A5,3 DIN125

Comment

25 pcs./pack
25 pcs./pack
25 pcs./pack
25 pcs./pack

25 pcs./pack
25 pcs./pack
25 pcs./pack

25 pcs./pack

10 pcs./pack
25 pcs./pack
25 pcs./pack
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Fork - adjustable crank housing

Fork - adjustable crank housing

Item number
47207070-ET
47207008-ET
058900-004-ET
47207016
011825-ET

Description

Fork with adjustable crank housing cpl.
Fork clamps cpl.

Socket head cap screw M6x 20 DIN 912
Bearing sleeve

Set screw M6x 8 DIN 914

Comment

25 pcs./pack

25 pcs./pack

-23-




Fork - adjustable crank housing

Pos
1.7

1.8

1.9
21-2.4
2.2

2.3

24
3.1-3.2
3.2
4.1-49
4.1

4.2

4.3

4.4

4.5

4.6

4.7

4.8

4.9
4.10
4.11
4.12
412
5.1-54
5.2

5.3

54
6.1- 6-2
7.1

7.2

Item number
058900-003-ET
058903-ET
000105101-ET
000282111-ET
000105044-ET
011648-ET
000100919-ET
47207014-ET
000228300
47207057-ET
47207059
47207054
058903-ET
000130007-ET
058900-005-ET
065483-ET
066901-013-ET
47207057
000128063-ET
000102033-ET
47207055
47207058-001
47207058-002
47207441
000144051-ET
000104129-ET
000130158
47206301
000104129-ET
47207227

Description

Socket head cap screw M6x 16 DIN 912
Nut Nylock M6 DIN 985

Set screw M4x5- DIN 914

Damper cpl.

Set screw M8x 20 DIN914

Washer A8,3- DIN 125

Hex. screw M8x16- DIN 933

Steering axle cpl.

Headset

Adjustable crankhousing cpl.

Clamp

Clamp

Nut Nylock M6 DIN 985

Washer A6,3- DIN 125

Socket head cap screw M6x 25 DIN 912
Washer A5,3- DIN 9021

Socket head cap screw M5x 12 DIN 912
Receiver for crank housing cpl.

Square nut M6 DIN557

Socket head cap screw M6x 60 DIN 912
Holder for bearing tube

Crank housing cpl 56mm for V- crank
Crank housing 68mm for std crank

Leg protection cpl.

Drive rivet 5mm

BHSCM5x 6 1SO 7380

Washer A5,3 DIN125

Cable guide cpl.

BHSC M5x6 1ISO 7380

Chain guard

Comment

25 pcs./pack
25 pcs./pack
25 pcs./pack

25 pcs./pack
25 pcs./pack
25 pcs./pack

25 pcs./pack
25 pcs./pack
25 pcs./pack
10 pcs./pack
25 pcs./pack

10 pcs./pack
25 pcs./pack

10 pcs./pack
10 pcs./pack
25 pcs./pack

10 pcs./pack
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Frame

Frame

28
Pos Iltem number Description Comment
1.1-1.9 47201000-000 Base frame cpl.
1.2 47201016-022-ET Rear axle clamp 1 pc.
1.4 000130158-ET Washer A5,3 DIN 125 25 pcs./pack
15 066901-006-ET Socket head cap screw M5X16 DIN 912 25 pcs./pack
1.6 000069409 VELCRO Loop
1.7-1.9 47201302 Fixation axle clamp
1.7 066139-001-ET Round nut Size 1 5 pcs./pack
1.8 066139-005-ET Round nut Size 5 5 pcs./pack
1.9 066901-003-ET Socket head cap screw M5X25 DIN 912
2.1-2.8 47201130-000 Bumper cpl.
2.2 760850004-ET Half shell 4 pcs./pack
2.3 066947-001-ET Washer A6,2- ISO 9021 25 pcs./pack
2.4 000233032-ET Klemmhebel M6 x 30 5 pcs./pack
3.1 47201202-012 Quickie Logo white
3.1 47201201-012 Quickie Logo orange
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Frame

Pos
3.2
3.2
3.2
3.2
3.3
3.3
3.4
3.4
3.4
3.4

4.1, 2.2-
2.5

Item number

47201203-001
47201203-002
47201203-011
47201203-012
47201201-030
47201202-030
47201201-021
47201202-021
47201201-022
47201202-022

47201123

Description

RS Logo white

RS Logo black

RT Logo white

RT Logo black
Shark Logo orange
Shark Logo white
Shark fin left orange
Shark fin left white
Shark fin right orange
Shark fin right white

Flag holder cpl.

Comment
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Performance backrest

Performance backrest

Pos
1.1-

1.4+2.1-

3.4+5.2
1.1
1.2
1.3
1.4
2.1
2.2
3.1-34
3.2

Item number

47203000-ET

47203009-ET
47203006-ET
47203026-ET
47203003-ET

Description Comment
Performance Backrest spl.

Shoulder plate
2. lumbar plate
1. lumbar plate

Sacral plate

47203017 Performance backrest frame

000282068-ET Louvered cap 22mm 10pcs./pack
47203011-ET Backrest clamp cpl. 4pcs./pack
066901-002-ET Socket head cap screw M5x35 DIN 912 25pcs./pack
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Performance backrest

Pos
3.3
3.4
4.1-4.6
4.1
4.2
4.3
4.4
45
4.6
51
5.2

Item number
000130158-ET
066909-001-ET
47203031-000
47203032-000
47203023
103190-015-ET
065483-ET
066901-001-ET
058903-ET
47203022
47203060

Description

Washer A5,3 DIN 125

Nut nylock M5

Backrest tube cpl.

Backrest tube

Half shell

Socket head cap screw M6x75 DIN 912
Washer A5,3 DIN 125

Socket head cap screw M5x20 DIN 912
Nut nylock M6

Backrest Pad

Velcro loop

Comment
25pcs./pack
25pcs./pack

25pcs./pack
10pcs./pack
25pcs./pack
25pcs./pack

60cm
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Standard backrest

Standard backrest

Pos

1.1+2.1-
3.445.2

2.1+3.2-
3.4

3.1-34
3.2
3.3
3.4
4.1-4.6
4.1
4.2
4.3
4.4

Item number

47203100-ET

47203045-ET

47203011-ET
066901-002-ET
066909-001-ET
000130158-ET
47203031-000
47203032-000
47203023
066901-001-ET
47203023

Description

Standard backrest

Standard backrest frame

Backrest clamp cpl.

Socket head cap screw M5x35 DIN 912
Nut nylock M5

Washer A5,3 DIN 125

Backrest tube cpl.

Backrest tube

Washer A5,3 DIN 125

Socket head cap screw M5x20 DIN 912
Half shell

Comment

4pcs./pack

25pcs./pack
25pcs./pack
25pcs./pack

25pcs./pack
10pcs./pack
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Standard backrest

Pos
4.5
4.6
51
5.2

Item number
103190-015-ET
058903-ET
47203022
47203060

Description

Socket head cap screw M6x75 DIN 912
Nut nylock M6

Backrest Pad

Velcro loop

Comment
25pcs./pack
25pcs./pack
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Neck support

Neck support

1.10
i
19
1.1
: 18
16 17
1.5
. : = =,
] Sy :; = ? 14
' ko 13
Pos Iltem number Description Comment
1.1-1.6 47203110 Standard neckrest cpl.
1.1 47203010 Standard neckrest
1.2 471841031 Neck pad
1.3 066909-001-ET Nut nylock M5 25pcs./pack
1.4 000130158-ET Washer A5,3 DIN125 25pcs./pack
1.5 622842003-ET Washer 4pcs./pack
1.6 066901-002-ET Socket head cap screw 5x35 DIN912 25pcs./pack
1.3-1.10 47203120 Comfort neck support cpl
1.8 47203124-001 Comfort pad lower
1.9 47203124-002 Comfort pad upper
1.10 47203125 Comfort neck cover
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Shark RS -V - Crank

Shark RS -V - Crank

Hohe / Length / Hateur / Alto

Breite / Width / Lageur / Anchura

Pos Item number
1.1,2.1 47207201-100
2.1 058900-003-ET

Description
Crank powder coated
Socket head cap screw M6x16 DIN 912

Comment

25pcs./pack
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Shark RT - Standard crank

Shark RT - Standard crank

Pos Iltem number Description Comment
1L 000228103 Standard - V-Crank

1.9 000228067 Crank - Screw

2.1 000228062 Spindal assy.
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Handle

Handle
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Pos Iltem number Description Comment
1.1 47207220-001 Handle 37x 21 left
1.1 47207220-004 Handle 37x 21 right
1.2 47207220-003 Handle 37x 21 with shifter tube left
1.2 47207220-002 Handle 37x 21 with shifter tube right
2.1 471854020 Handle 47x 32 left
2.1 471854022 Handle 47x 32 right
2.2 471854023 Handle 47x 32 with shifter tube left
2.2 471854021 Handle 47x 32 with shifter tube right
3.1 470712079 Ergo handle D30 left
3.2 470812079 Ergo handle D30 right
4.1 470712078 Ergo handle D40 left
4.2 470812078 Ergo handle D40 right
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Shark RS - Crank shaft and chain plate small (22/34/48)

Shark RS - Crank shaft and chain plate small (22/34/48)

Pos Item number Description Comment
1.1-1.9 47207240 Crank shaft and chain plate set small, 22 - 34 - 48 teeth cpl.

11 47207205 Crank shaft

1.2 000228130 Bottom bracket ULTEGRA

1.3 47207039-ET Spacer 6 pcs./pack
1.4 000228128-ET Chain ring screw 5 pcs./pack
1.6 47207246 Chain ring spider

1.7 47207241 Chainring 22 teeth

1.8 47207242 Chainring 34 teeth

1.9 47207243 Chainring 48 teeth
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Shark RS - Crank shaft and chain ring large (34/42/52)

Shark RS - Crank shaft and chain ring large (34/42/52)

Pos Iltem number Description Comment
1.1-1.9 47207247 Crank shaft and chain plate set large, 34-42-52 teeth cpl.

11 47207205 Crank shaft

1.2 000228130 Bottom bracket ULTEGRA

1.3 47207039-ET Spacer 6pcs/pack
1.4 47207249 Chainring nut and screw 6pcs/pack
15 47207242 Chain ring 34teeth

1.6 47207248 Chainring spacer

1.7 47207244 Chainring 42teeth

1.8 47207246 Chainring spider

1.9 47207245 Chainring 52 teeth
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Shark RS - Dual control

Shark RS - Dual control

21
47207060-011
By
-
47207060-012 <

—
47207060-020

47207060-031 a
=N

47207060-032
N

Pos Item number

1.1 47206223

11,51 47206230

11,51 47206231

1.2 000228086-ET

1.3 471858009

Description

Dual control shifter SRAM 10-speed

Conversion kit SHIMANO control shifter and rear derailleur to SRAM
control shifter and rear derailleur (10-speed X9)

Conversion kit control shifter and rear derailleur (10-speed X5)
Shifter cable housing

Brake cable housing

Comment

RH, Note: in
case of
spares usage
at a Shark RS
manufactured
prior week
20/2014 one
must also
replace the
rear derailleur
to the SRAM
version.

Note: used
with Shark RS
manufactured
prior week
20/2014.
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Shark RS - Dual control

Pos
14

1.5

1.6

1.7

1.8

1.9
2.1-23
2.2

3.1
4.1-4.5
4.2

4.3

4.4

4.5

51

51
6.1-6.2
6.2

7.1
7.1
7.2

Item number
000228075-ET
000228076-ET
000228082-ET
000228085-ET
000228079-ET
47207301
47207060-000
000233038
471858020
47206301
000233014-ET
000130158-ET
066909-001-ET
066901-006-ET
000220080
47206232
47207252
000228094-ET
47206220
47206235
470813003

Description

Shifter cable

Brake cable

Shifter cable housing cap
Brake cable housing cap
Cable cap

Shifter cable adjuster for dual control
Shifter holder cpl.

Hose clamp

Rear derailleur SHIMANO
Cable guide

Hose clamp

Washer A5,3 - DIN125

Nut nylock M5 DIN 985
Socket head cap screw M5 x 16 DIN 912
Rear derailleur, 10-speed, X9
Rear derailleur, 10-speed, X5
Chain 10-speed cpl.

Chain link 10-speed

Trigger shifter, 10-speed, X9
Trigger shifter, 10-speed X5

Shifter cable housing

Comment
1pc./pack
1pc./pack
10pcs./pack
10pcs./pack
10pcs./pack

10pcs./pack
25pcs./pack
25pcs./pack
25pcs./pack

2m
2pcs./pack
RH
RH
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Shark RT - Gearing system

Shark RT - Gearing system

1.3

Pos Iltem number Description Comment
1.1 47206235 Trigger shifter, 10-speed X5 RH

1.2 000228075-ET Shifter cable 1 pc./pack
13 470813003 Brake cable

1.4 000228079-ET Brake cable end cap 10 pcs./pack
15 000228085-ET Brake cable stop 10 pcs./pack
2.1 47206232 Rear derailleur, 10-speed, X5

3.1 47207252 Chain 10-speed

3.2 000228094-ET Chain link 10-speed 2 pcs./pack
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Seat sling, cushion and hip belt

Seat sling, cushion and hip belt

3.2
Pos Iltem number Description Comment
1.1 47202001-000 Seat sling
1.2 000067020-ET Cord 2m
1.3 471832002 Seat rail
1.4 000104058-ET Set screw M5x 10 25pcs./pack
2.1 47202015-000 Seat cushion
3.1 471841041 Hip belt
3.1-3.2 471841042 Hip belt cpl.
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Fender and front light

Fender and front light

34 NARV-4 35 3
. ;
35

3.2 31
Pos Iltem number Description Comment
1.1 000228302 Fender front
3.1-3.7 47209018 Holder cpl.
3.1- 3.4 066470-002 Mounting brackets for side guard
3.3 066438-ET Round washer 10pcs./pack
3.4 066901-003-ET Socket head cap screw M5x 20 DIN 912 25pcs./pack
3.5 471861002 Clamp tube
3.6 000130158-ET Washer A5,3 - DIN125 25pcs./pack
3.7 102262-006-ET Button head cap screw M6x 40 ISO 7380 25pcs./pack
41-42 47209025 Front and rear light cpl. displayed is

front light only
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Bottle holder, rear light and flag

Bottle holder, rear light and flag

Pos
1.1
1.3
1.4

12-15

15
2.1
3.1-3.2

Item number
47209005
000130158-ET
103189-003-ET

47209021-000-ET

066901-001-ET
000228229
47209025

Description

Bottle holder

Washer 5.3

Hexagon socket head cap screw M5 x 10 DIN 912

Bracket cpl. (used with bottle holder and signal flag)

Hexagon socket head cap screw M 5 x 20 DIN 912
Flag

Front and rear light cpl.

Comment

25 pcs./pack
25 pcs./pack

Pair,
Wheelchairs
manufactured
later than
week 45/2013
are already
assembled
with the
bracket.

25 pcs./pack
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Computer, bell and mirror

Computer, bell and mirror

Pos
1.1-13
21

3.1

4.1

Item number
47209020
000280005-ET
47209008
47209007

Description
Sport computer
Zip tie 290x 4,9
Mirror

Bell

Comment

10 pcs./pack
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Knee pad

Knee pad

Pos Iltem number Description Comment
4.1-4.2 066140-005 Leg velcro loop cpl.

4.1 -

4.2,5.1 47207033-000 Knee pad and leg velcro loop cpl. Pair

-5.7
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